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The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : AU ALLOY BUMPING WIRE

Style/ltem No. : GBC TYPE

Date Reported : 2009/01/05

Sample Receiving Date : 2008/12/19

Testing Period : 2008/12/19 TO 2008/12/25

Test Requested : In accordance with the RoHS Directive 2002/95/EC, and its
amendment directives.

Test Method : With reference to IEC 62321/2nd CDV (111/95/CDV)

Procedures for the Determination of Levels of Regulated
Substances in Electrotechnical Products.

(1) Determination of Cadmium by ICP-AES.

(2) Determination of Lead by ICP-AES.

(3) Determination of Mercury by ICP-AES.

(4) Determination of Hexavalent Chromium for metallic samples
by Spot test / boiling water extraction Method.

(5) Determination of PBB and PBDE by GC/MS.

Test Resuit(s) : Please refer to next page(s).

atherine Ho / Supervisor
Signed for and on behalf of
SGS Taiwan Limited
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Test results by chemical method (Unit: mg/kg)
Method Resuit RoHS

Test Item (s): (Refer to) No.1 MDL Limit
Cadmium (Cd) (N n.d. 2 100
Lead (Pb) (2) n.d. 2 1000
Mercury (Hg) 3) n.d. 2 1000
Hexavalent Chromium Cr(VI) by Spot test / (4) Negative See Noie 4 #
beiling water extraction
Sum of PBBs n.d. - 1000
Manobromaebiphenyl n.d. 5 -
Dibromobiphenyl n.d. 5 -
Tribromaobiphenyl n.d. 5 -
Tetrabromobiphenyl n.d. 5 -
Pentabromobiphenyl n.d. 5 -
Hexabromobiphenyl n.d. 5 -
Heptabromobiphenyl n.d. 5 -
Octabromobiphenyl n.d. 5 -
Nonabromobiphenyl n.d. 5 -
Decabremobiphenyl (5) n.d. 5 -
Sum of PBDEs n.d. - 1000
Moncbromodiphenyl ether n.d. 5 -
Dibromodiphenyl ether n.d. 5 -
Tribromodiphenyl ether n.d. 5 -
Tetrabromodiphenyl ether n.d. 5 -
Pentabromodiphenyl ether n.d. 5 -
Hexabromodiphenyl ether n.d. 5 -
Heptabromodiphenyl ether n.d. 5 -
Octabromodiphenyl ether n.d. 5 -
Nonabromodiphenyl ether n.d. 5 -
Decabromodiphenyl ether n.d. 5 -
TEST PART DESCRIPTION:
NO.1 : GOLD AU ALLOY BUMPING WIRE
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Note : 1. mg/kg = ppm ; 0.1wt% = 1000ppm

. n.d. = Not Detected
. MDL = Methed Detection Limit
. Spot-test:
Negative = Absence of Cr(VI) coating / surface layer,
Positive = Presence of Cr{Vl) coating / surface layer;
(The tested sample should be further verified by boiling-water-extraction method if the
spot test result cannot be confirmed.)

AW N =

Boiling-water-extraction:
Negative = Absence of Cr{VI) coating / surface layer.
Positive = Presence of Cr(VI) coating / surface layer;
the detected conceniration in boiling-water-extraction solution is equal or greater

than 0.02 mg/kg with 50 cm? sample surface area.

5. # = Positive indicates the presence of Cr(VI) on the tested areas
and result be regarded as not comply with RoHS requirement.
Negative indicates the absence of Cr{V!) on the tested areas and result be regarded
as comply with RoHS requirement.

6. The exemption of DecaBDE in polymeric application according 2005/717/EC was
overruled by the European Court of Justice by its decision of 01.04.2008. Subsequently DecaBDE
will be included in the sum of PBDE after 01.07.2008

7. "-" = Not Regulated

Unless olhorwsse stated the resulls shown In this tost repor rafer only 10 the assw s} Lastod, This 1asl repan canﬂol be g wond, axcn
in fuil. withoul pries written pemmitsion of the Company. EnESLRY] - REGE ATBEGAZERRT « S8 TRV Bl S ~Jm1,mud .

This Tast Ruport is xud by the Compnny Endar its Gunernt Conditions of Sarvize owdonf °'|,'f§f,’“m o requos! and pcceasbie B

.sga:la % tion and jUnedction

thareln, Any opo | avis] that mfonnnuon comrmnd Mrm toflacty e Cnmpmgh Indings ol tha Hme of i
ftorvartion mﬂ'r e wnhln 1ho umils of Clant's ln:slmcﬂnm Ay, Tier respansibiity is 1o Re Chant ond this docoment does
ndl eienermis partles oo “?aﬂd from ebrcising all !hnir hix and ar thwr ransaclion documonts, Any unauthorized

aftnration, fi or faksdicat
watont of ihe T’

Afiention is drawn o the iknnnllon ur linwi Iasies :mrmm

on of the conlpnt or apperranca of thix documsn Ia unln ul and offandem meay o prosscuted 1o e fullest

825 Teiwan Wl | 8o, 208, Chung Bws 2nd Rood San Min Diztsict Keohsiung, Taiwan, /&AL W Z R E Vv Foshoos ik

SR E AL AT A BV 8 1188601 3234400 1{BES ) 3Y5-7484 WHWLIW. S50
i Hanbu of 563 Etmp



Test Report

No. : KA/2008/C1764 Date : 2009/01/05 Page : 40of 6

LN

1} These samples were dissolved totally by pre-conditioning method according to below flow chart. { Cré+ test
method excluded )

2) Name of the person who made measurement: Hungming Li

3) Name of the person in charge of measurement: Ray Chang

Cutting / Preparation

¥

Sample Measurement ; 6t
H Cr
Pb- Cd 9
y h 4 A 4
Acid digestion by suitable acid Microwave digestion with Add appropriate amount

depended on different sample HNOL/HCI/HF

of digestion reagent

material (as below table)

h 4

Heat to appropriate

{emperature to extract

Filtration
) |
A d

Cool, filter digestate
through filter

v !

1) Alkali Fusion

Solution Residue

Add diphenyl-carbazide
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& 2) HClto dissolve for color development
ICP-AES v
Measure the absorbance
Sample Material Digestion Acid

at 540 nm by UV-VIS

Steel, copper, aluminum, solder Aqua regia, HNO;3, HCI, HF, H:0;

Glass HNO3/HF

Gold, platinum, palladiurm, ceramic Aqua regia

Silver HNO3

Plastic HzS04, H202, HNOs, HCI

Others Any acid to total digestion
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PBB/PBDE analytical FLOW CHART

1)} Name of the person who made measurement: Anson Tsao

2) Name of the person in charge of measurement: Ray Chang

First testing process =~ —

Optional Screen process — seeceresens Sample

Confirmation process -

v
Sample pretreatment

Screen analysis
|

¥

Sample extraction/
Soxhlet method

h 4

Concentrate/Dilute
Extracted solution

Analysis by GC/MS
T

hd
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** End of Report **

WMMNMMHI—“ ur::lq: r-frm.uld
i1 R withons) price wTitien penmhission Of the Comparry. Hrlml l:l!-ll lil-.tﬁt-!ll Fihtlllns.-ﬂlﬂ %ﬂ!ﬂlh

TTtT-th-“ e Co under ity Garseral Condifions of Sermos printed ovetieal o rquast ard Bcorasibis
i by qocisons hi u-um-mwm":-umu Mwm -

it Sl
Clchisr 1] ppe i d sl conlred areon al the Bma of e
mmmhlﬂ'ﬂﬂlﬂfmm Tha ﬂflmwm i GOCLant Goad
nol aone w:t-umﬁm“tﬂ'qdllﬁ [ ] el Ermveaction Aty
wﬂ&ym e conilend of appasrsnce ol n s affenders may be progeculed o e

SG5 Tabwss Ltd. | Mo, 700, Chung Mwa 7nd Road San Min Dminct Kaotawng, Towan AR W Z N E 7 ¥ - fooay
AN LR A M A (8967} 323 0920 00886 71315 7488 s T 35 £






